Part Diagram

Model No.ELM3720 370MM ELECTRIC LAWN MOWER




Meodel Ne.ELM3720 370MM ELECTRIC LAWN MOWER




Meodel Ne.ELM3720 370MM ELECTRIC LAWN MOWER




Item Sub Parts No. Parts Description Qty
1 YA00000866 UPPER HANDLE BAR ASSY 1
1 D10 INC. 2

2 YA00001175 SPONGE GRIP 1
3 YA00000867 SWITCH LEVER 1
4 YA00000765 SWITCH BOX RIGHT 1
5 YA00000786 SWITCH BOX CLAMP SPASER 1
6 YA00000766 SWITCH LINK BUTTON 1
7 YA00000767 COMPRESSION SPRING 16.8 1
8 YA00000768 SWITCH LEVER END CAP RIGHT 1
9 652024721 SELF DRILLING SCREW 3.5X10 1
10 YA00000769 SWITCH TORSION SPRING 21 1
11 YA00000778 SELF TAPPING SCREW ST4X16 2
12 YA00000780 CORD CLAMP 1
13 YA00000771 POWER SUPPLY CORD ASSY 1
14 YA00000778 SELF TAPPING SCREW ST4X16 2
15 YA00000780 CORD CLAMP 1
16 YA00000773 POWER SUPPLY CORD ASSY (EURO) 1
17 YA00000781 INDICATOR LENZ 1
18 YA00000772 SWITCH 1
19 652023811 CABLE HANGER 1
20 YA00000786 SWITCH BOX CLAMP SPASER 1
21 YA00000782 SWITCH BOX LEFT 1
22 YA00000778 SELF TAPPING SCREW ST4X16 6
23 652023795 SPRING BOX RIGHT 1
24 YA00000787 LEVER BOX CLAMP SPASER 1
25 652024721 SELF DRILLING SCREW 3.5X10 1
26 652023794 SWITCH LEVER END LEFT 1
27 YA00000737 TORSION SPRING 1
28 YA00000787 LEVER BOX CLAMP SPASER 1
29 652023793 SPRING BOX LEFT 1
30 YA00000778 SELF TAPPING SCREW ST4X16 1
31 YA00000785 SELF TAPPING SCREW ST4X25 1
32 YA00000799 CABLE CLIP 1
33 YA00000801 TENSION LEVER ASSY 2
34 YA00000802 HEX.FRANGE CAP NUT M6 2
35 YA00001166 PIPE END CAP 2
36 YA00001167 LOWER HANDLE 2
37 YA00000803 M8 KNOB 2
38 YA00000420 WASHER 2
39 YA00000804 ANGLE ADJUSTMENT JOINT UPPER 2
40 YA00000806 SELF TAPPING SCREW ST5X20 4
41 YA00000875 ANGLE ADJUSTMENT JOINT LOWER R 1
42 YA00000807 HEX BOLT M8X65 2
43 YA00000876 ANGLE ADJUSTMENT JOINT LOWER L 1
44 YA00000858 EXTENSION LINE CABLE 1
45 YA00000894 REAR FLAP HINGE ROD 1
46 YA00000895 REAR FLAP BULE 1
47 YA00000831 REAR FLAP TORSION SPRING 7.7 1
48 YA00000901 HOUSING ASSY BULE 1
49 YA00000897 TOP COVER 1
50 YA00000398 SUNK SCREW 5*14 2
51 YA00000898 HEIGHT ADJUSTER STOP PLATE 1
52 YA00000899 STOP PLATE RUBBER SHEET 1
53 YA00000837 NYLON INSERT HEX LOCK NUT M5 2
54 YA00000841 SPONGE CUSHION

55 YA00000840 SPONGE CUSHION

56 YA00000820 SELF TAPPING SCREW ST5X16 X
57 YA00000821 SELF TAPPING SCREW ST4X16 | 2




Item Sub Parts No. Parts Description Qty
58 YA00000821 SELF TAPPING SCREW ST4X16 2
59 YA00000821 SELF TAPPING SCREW ST4X16 2
60 YA00000848 HIGHT ADJUST GRIP 1
61 YA00000849 PAN HEAD SCREW M4X10 1
62 YA00001176 MOTOR ASSY (230V) 1
62 D10 INC. 63-66

63 YA00000813 SELF TAPPING SCREW ST4X10 4
64 YA00000814 CARBON BRUSH 2PICS SET 1
65 YA00001174 CABLETIE 3
66 YA00001173 HEAT SHRINKABLE TUBE 2
67 YA00001181 LEAD WIRE SET 1
68 YA00001178 MOTOR FLAME & PULLEY ASSY 1
69 YA00000806 SELF TAPPING SCREW ST5X20 4
70 YA00001180 LIBED BELT 1
71 YA00000806 SELF TAPPING SCREW ST5X20 4
72 YA00001179 BELT COVER 1
73 YA00000806 SELF TAPPING SCREW ST5X20 3
74 YA00000821 SELF TAPPING SCREW ST4X16 2
75 YA00000780 CORD CLAMP 1
76 YA00000884 SPONGE CUSHION 1
77 YA00000881 DECK 1
78 YA00000882 SPONGE CUSHION 1
79 YA00000883 SPONGE CUSHION 1
80 YA00000885 SPONGE CUSHION 1
81 YA00000806 SELF TAPPING SCREW ST5X20 2
82 YA00000887 GRASS INTAKE UNDER PLATE 1
83 YA00000820 SELF TAPPING SCREW ST5X16 2
84 YA00000888 UNDER BRACE RIGHT 1
85 YA00000820 SELF TAPPING SCREW ST5X16 3
86 YA00000889 AIR INTAKE BOARD RIGHT 1
87 YA00000820 SELF TAPPING SCREW ST5X16 1
88 YA00000904 UNDER BRACE LEFT 1
89 YA00000820 SELF TAPPING SCREW ST5X16 3
90 YA00000905 AIR INTAKE BOARD LEFT 1
91 YA00000820 SELF TAPPING SCREW ST5X16 1
92 YA00000910 SPEASER RING 16 1
93 YA00000890 BLADE SUPPORT 1
94 YA00000732 BLADE 37 1
094-1 YA00000746 BLADE 370 SET 1
95 YA00000891 CLAMP WASHER 8 1
96 YA00000827 HEX. BOLT M8X25 1
97 YA00000809 WHEEL CAP 6 INCH 2
98 652023843 NYLON INSERT HEX. LOCK NUT M8 2
99 YA00000420 WASHER 2
100 YA00000810 WHEEL 7INCH 2
101 YA00000812 REAR AXLE 1
102 YA00000811 AXLE RETAINER 2
103 YA00000820 SELF TAPPING SCREW ST5X16 4
104 YA00000843 STEPPED HEX BOLT M6X16 1
105 YA00000820 SELF TAPPING SCREW ST5X16 1
106 YA00000845 WASHER 5 1
107 YA00000903 TENSION SPRING 11 1
108 YA00000627 SELF-LOCKING NUTS M6 1
109 YA00000902 CONNECTING ROD 1
110 YA00000907 TORSION SPRING 8 1
111 YA00000851 RPIN 7

112 YA00000906 HIGHT ADJUST LEVER

113 YA00000853 WHEEL CAP 4.5 INCH

114 652023843 NYLON INSERT HEX. LOCK NUT M8 2




Item Sub Parts No. Parts Description Qty
115 YA00000420 WASHER 2
116 YA00000854 WHEEL 5.5INCH 2
117 YA00000908 FRONT AXLE 1
118 YA00000909 AXLE RETAINER WASHER 2
119 YA00000820 SELF TAPPING SCREW ST5X16 2
120 YA00000627 SELF-LOCKING NUTS M6 1
121 YA00000843 STEPPED HEX BOLT M6X16 1
122 YA00000869 GRASS BOX ASSY(MAKITA) 1
122 D10 INC. 123-130

123 YA00000870 GRASS CATCH SIDE CLOSS SET MAK 1
124 YA00000791 GRASS CATCHER INDICATOR BLUE 1
125 YA00000872 GRASS CATCHER UPPER BORAD 1
126 YA00000795 GRIP 1
127 YA00000873 SELF TAPPING SCREW ST4X12 2
128 YA00000874 GRASS CATCHER FRAME 1
129 YA00000796 WASHER 4 4
130 YA00000873 SELF TAPPING SCREW ST4X12 4
131 YA00000798 SPANNER 10-13 1




